
    

   

PARTS LIST 
ATV250 - SHAFT DRIVE 
    

REF. NO DESCRIPTION PRICE 

FIG. 1 PNEUMATIC MECHANISM 

ATV250- 1-1 PNEUMATIC CAM SHAFT ASSY 133.28

ATV250- 1-2 column pin 2.40

ATV250- 1-3 Roll bearing 19.36

ATV250- 1-4 Roll bearing 6.56

ATV250- 1-5 TIMING SPROCKET 40.32

ATV250- 1-6 BOLT M10×1.25×25 2.00

ATV250- 1-7 WASHER  2.00

ATV250- 1-8 TIMING CHAIN 92.80

ATV250- 1-9 LOWER GUIDE PLATE 47.04

ATV250- 1-10 UPPER GUIDE PLATE ASSY 68.80

ATV250- 1-11 CHAIN TENSIONER 85.60

ATV250- 1-12 SHIM OF TENSIONER 2.00

ATV250- 1-13 BOLT 95026-06025 2.00

ATV250- 1-14 BOLT 95026-06014 2.00

ATV250- 1-15 AIR VALVE 104.80

ATV250- 1-16 VALVE SPRING SEAT 12.48

ATV250- 1-17 VALVE SPRING 14.72

ATV250- 1-18 VALVE STEM OIL SEAL 20.32

ATV250- 1-19 VALVE SPRING COVER 45.28

ATV250- 1-20 VALVE LOCK CLIP 2.00

ATV250- 1-21 O-RING 9.92



ATV250- 1-22 ROCKER ARM SHAFT 2 17.12

ATV250- 1-23 ROCKER ARM SHAFT 1 17.12

ATV250- 1-24 VALVE ROCKER ARM ASSY 64.32

    

FIG. 2 cylinder cap 

  

ATV250- 2-1 CYLINDER CAP UNIT 663.80

ATV250- 2-2 BOLT 95026-06010 2.00

ATV250- 2-3 WASHER  2.00

ATV250- 2-4 DAMPER 2.00

ATV250- 2-5 CYLINDER CAP SHIM UNIT 45.28

ATV250- 2-6 ALIGNMENT PIN 99510-14016 2.00

ATV250- 2-7 ALIGNMENT PIN 2.00

ATV250- 2-8 OIL SEAL 4.00

ATV250- 2-9 CAP NUT 5.28

ATV250- 2-10 WASHER  2.00

ATV250- 2-11 SCREW M8×45-10.9 2.00

ATV250- 2-12 WASHER 8 2.00

ATV250- 2-13 SPROCKET CHAMBER COVER UNIT 40.48

ATV250- 2-14 OIL BAFFLE UNIT 10.24

ATV250- 2-15 AIR DRAIN 4.64

ATV250- 2-16 HOOP  2.00

ATV250- 2-17 O-RING 9.92

ATV250- 2-18 SCREW 98512-06012 2.00

ATV250- 2-19 O-RING 9.92

ATV250- 2-20 SCREW 98512-06020 2.00

ATV250- 2-21 UPPER VALVE COVER 11.84

ATV250- 2-22 LOWER VALVE COVER 12.32

ATV250- 2-23 O-RING 3.36

ATV250- 2-24 SCREW M6×18-10.9 2.00

ATV250- 2-25 PRESSURE PLATE 2.00

ATV250- 2-26 BOLT M6×12 2.00



ATV250- 2-27 STOP PLATE 2.00

ATV250- 2-28 SPARK PLUG 7.00

   

FIG. 3 CRANK CONNECTING ROD MECHANISM 

ATV250- 3-1 CRANK CONNECTING ROD ASSY 652.20

ATV250- 3-2 WOODRUFF KEY 3×5×13 2.00

ATV250- 3-3 PISTON 59.04

ATV250- 3-4 PISTON RING  ASSY 130.24

ATV250- 3-5 PISTON PIN 14.24

ATV250- 3-6 CIRCLIP 2.00

ATV250- 3-7 BLANCE SHAFT DRIVING GEAR 40.96

ATV250- 3-8 BLANCE SHAFT ASSY 114.40

ATV250- 3-9 Balance shaft driven gear 31.36

ATV250- 3-10 Roll bearing 12.32

ATV250- 3-11 Balance key 2.00

ATV250- 3-12 Balance shaft lock gasket 4.00

ATV250- 3-13 Balance shaft locknut 3.20

ATV250- 3-14 WOODRUFF KEY 2.00

ATV250- 3-15 BEARING 6306/c4 34.40

ATV250- 3-16 CIRCLIP 26 2.00

ATV250- 3-17 SCREW M6×18 2.00

ATV250- 3-18 PRESSURE PLATE 4.64

ATV250- 3-19 BEARING 6203 6.40

ATV250- 3-20 OIL SEAR 8.32

ATV250- 3-21 CYLINDER UNIT 328.00

ATV250- 3-22 CYLINDER SHIM 12.20

ATV250- 3-23 O-RING 2.00

ATV250- 3-24 ALIGNMENT PIN 99530-14016 2.00

ATV250- 3-25 SCREW M6×25-10.9 2.00

   



FIG. 4 CRANKCASE BODY PART 

ATV250- 4-1 LEFT CRANKCASE COVER GASKET 8.40

ATV250- 4-2 PIN 99530-12016 4.48

ATV250- 4-3 LEFT CRANKCASE COVER 142.08

ATV250- 4-4 SCREW 98512-06080 2.00

ATV250- 4-5 SCREW 98512-06030 2.00

ATV250- 4-6 SCREW 98512-06025 2.00

ATV250- 4-7 SCREW 98512-06050 2.00

ATV250- 4-8 SCREW 98512-06060 2.00

ATV250- 4-9 RIGHT CONNECTING CASE GASKET 13.92

ATV250- 4-10 SCREW 98512-06040 2.00

ATV250- 4-11 RIGHT CRANKCASE COVER 227.60

ATV250- 4-12 RIGHT CONNECTING CASE 187.84

ATV250- 4-13 RIGHT CRANKCASE COVE GASKET 11.20

ATV250- 4-14 SCREW 98512-06070 2.00

ATV250- 4-15 OIL DIPSTICK 11.04

ATV250- 4-16 O-RING 3.04

ATV250- 4-17 RIGHT CRANKCASE ASSY 350.90

ATV250- 4-18 LEFT CRANKCASE ASSY 498.80

ATV250- 4-19 RIGHT DRIVING COVER 112.80

ATV250- 4-20 SCREW 98512-06030 2.00

ATV250- 4-21 ALIGNMENT PIN O10×14 2.00

ATV250- 4-22 SCREW 98512-06030 2.00

ATV250- 4-23 ALIGNMENT PIN O10×14 2.00

ATV250- 4-24 SCREW 98512-06060 2.00

ATV250- 4-25 SCREW 98512-06085 2.00

ATV250- 4-26 SCREW M6×160-10.9 3.36

ATV250- 4-27 SCREW 98512-06075 2.00

ATV250- 4-28 SPRUE 4.80

ATV250- 4-29 CIRCLIP 28 11.84

ATV250- 4-30 DOUBLE-HEAD SCREW  23.52

   

FIG. 5 CLUTCH  



ATV250- 5-1 MAIN CLUTCH ASSY 474.20

ATV250- 5-2 WASHER  2.00

ATV250- 5-3 LOCKING WASHER 2.00

ATV250- 5-4 NUT 2.00

ATV250- 5-5 CLUTCH ASSY 345.00

ATV250- 5-5-1 Clutch driving friction tray 14.72

ATV250- 5-5-2 Clutch driven friction tray 14.72

ATV250- 5-6 BEARING 6000 76.80

ATV250- 5-7 CLUTCH POST ROD 5.44

ATV250- 5-8 LOCKING WASHER  2.00

ATV250- 5-9 NUT  2.00

ATV250- 5-10 GUIDE ROD 2.00

ATV250- 5-11 LOWER CAMP PLATE 33.44

ATV250- 5-12 STEEL BALL BRACKET UNIT 5.60

ATV250- 5-13 UPPER CAM PLATE UNIT 44.64

ATV250- 5-14 PERATION ROCKER ARM UNIT 59.20

ATV250- 5-15 COMPRESSION SPRING 2.00

ATV250- 5-16 CONNECTING PIN 1.2×14 3.52

ATV250- 5-17 SUPPORT SEAT 9.92

ATV250- 5-18 WASHER 8 2.00

ATV250- 5-19 COTTER PIN 2.00

ATV250- 5-20 ADJUSTING SCRWE  2.00

ATV250- 5-21 O-RING 2.00

ATV250- 5-22 WASHER 8 2.00

ATV250- 5-23 LOCKING NUT 2.00

   

FIG. 6 gear shift OPERATION device 



ATV250- 6-1 OIL SEAL 7.36

ATV250- 6-2 SHIFT ASSY 69.60

ATV250- 6-2-1 Shift lever 25.28

ATV250- 6-2-2 Shift axletree 41.92

ATV250- 6-2-3 shift limit pin 2 2.08

ATV250- 6-2-4 shift sprin 4.16

ATV250- 6-3 WASHER  2.00

ATV250- 6-4 LIMIT LEVER ASSY 14.08

ATV250- 6-5 LIMIT LEVER SPRING 2.20

ATV250- 6-6 SHIFT PEDAL ASSY 42.08

   

FIG. 7 reverse lever device 

ATV250- 7-1 LEVER ASSY 154.70

ATV250- 7-2 WASHER  2.00

ATV250- 7-3 WASHER  2.00

ATV250- 7-4 SCREW  19.04



ATV250- 7-5 SCREW M6×20-10.9 2.00

   

FIG. 8 OUTPUT DEVICE 

ATV250- 8-1 SCREW M8×25 2.00

ATV250- 8-2 PRESSURE PLATE 6.72

ATV250- 8-3 BEARING 6304 11.36

ATV250- 8-4 WASHER 2.00

ATV250- 8-5 FIND GEAR 347.90

ATV250- 8-6 FORWARD GEAR UNIT 491.80

ATV250- 8-7 REVERSE GEAR 430.40

ATV250- 8-8 NUT  15.84

ATV250- 8-9 BEARING 6006 14.24

ATV250- 8-10 WASHER  2.00

ATV250- 8-11 CONNECTING PAW 59.52

ATV250- 8-12 WASHER  2.00

ATV250- 8-13 BEARING 53.44

ATV250- 8-14 NUT SLEEVE 8.32

ATV250- 8-15 SHAPED LEFT HARDED 6.72

ATV250- 8-16 OUTPUT SHAFT 136.64

ATV250- 8-17 WASHER  2.00

ATV250- 8-18 BEARING 69.92

ATV250- 8-19 INTERNAL HEXAGONAL NUT 7.20

ATV250- 8-20 CROSS JOINT ASSY. 189.20

ATV250- 8-20-1 U shelf 2 44.00

ATV250- 8-20-2 U shelf 1 44.00

ATV250- 8-20-3 Cross  30.08

ATV250- 8-20-4 Cross bearing 44.48

ATV250- 8-20-5 Spring block ring for bearing-A  2.00

ATV250- 8-21 REAR COVER 40.32

ATV250- 8-22 O-RING 2.24

ATV250- 8-23 BOLT M8×25 2.00

ATV250- 8-24 REVERSE SHIFT FORK 49.12



ATV250- 8-25 COMPRESSION SPRING 2.00

ATV250- 8-26 STEEL BALL 6.35G100b 2.00

ATV250- 8-27 REVERSE SHIFT FORK SHAFT 10.72

ATV250- 8-28 REVERSE CONTROL LEVER UNIT 33.28

ATV250- 8-29 REVERS CONTROL SHAFT 44.32

ATV250- 8-30 CIRCLIP 14 2.00

ATV250- 8-31 OPERATION PLATE 7.04

ATV250- 8-32 LEVER PLATE 4.80

ATV250- 8-33 BOLT M6×16 2.00

ATV250- 8-34 OIL SEAL 8.64

ATV250- 8-35 O-RING 2.00

ATV250- 8-36  2.00

ATV250- 8-37  4.64

   

FIG. 9 change speed gear device 

ATV250- 9-1 SPINDLE ASSY 389.76

ATV250- 9-2 BEARING 6204 9.12

ATV250- 9-3 OIL SEAL 8.16

ATV250- 9-4 BEARING 6202 9.12

ATV250- 9-5 DRIVE AXLE ASSY 374.08

   

FIG. 10 shift cam, shift fork device 



ATV250- 10-1 SHIFT CAM AXLE ASSY 215.20

ATV250- 10-1-1 SHIFT CAM AXLE 110.72

ATV250- 10-1-2 Roller bearing 34.56

ATV250- 10-1-3 Start wheel 69.44

ATV250- 10-1-4 bolt 2.00

ATV250- 10-2 SHIFT FORK 2 39.36

ATV250- 10-3 SHIFT FORK 3 39.36

ATV250- 10-4 SHIFT FORK 1 39.36

ATV250- 10-5 LONG SHIFT FORK AXLE 4.96

ATV250- 10-6 SHORT SHIFT FORK AXLE 4.96

   

FIG. 11 HAND STARTING  

ATV250- 11-1 HAND STARTING ASSY 176.40

ATV250- 11-2 SCREW 98512-06020 1.00

ATV250- 11-3 BOSS ONE-WAY UNIT 77.92



ATV250- 11-4 O-RING 1.00

ATV250- 11-5 WASHER  1.60

ATV250- 11-6 WASHER  1.00

ATV250- 11-7 BOLT M10×125×40 1.60

ATV250- 11-8 OIL SEAL  8.96

ATV250- 11-9 BEARING  50.24

ATV250- 11-10 PRESSING PLATE 3.04

ATV250- 11-11 SCREW M5×16 1.00

   

FIG. 12 LUBRICATION SYSTEM 

ATV250- 12-1 ENGINE OIL PUMP 159.04

ATV250- 12-2 SCREW M5×16 2.00

ATV250- 12-3 OIL PUMP PAD 3.65

ATV250- 12-4 ENGINE OIL COARSE STRAINER 6.88

ATV250- 12-5 COMPRESSING SPRING 2.00

ATV250- 12-6 OIL DRAIN PLUG SCREW  13.12

ATV250- 12-7 O-RING 2.56

ATV250- 12-8 ENGINE OIL FINE STRAINER 22.40

ATV250- 12-9 ENGINE OIL FINE STRAINER COVER 33.28

ATV250- 12-10 O-RING 5.12

ATV250- 12-11 SCREW M6×20-10.9 2.00

ATV250- 12-12 SCREW M6×115-10.9 2.24

   

FIG. 13 Electric starter 



ATV250- 13-1 DUPLUX GO GEAR 45.12

ATV250- 13-2 GO GEAR AXLE 4.80

ATV250- 13-3 WASHER 2.00

ATV250- 13-4 CIRCLIP 12 2.00

ATV250- 13-5 GEAR ASSY OF ELECTRIC STARTER 65.76

ATV250- 13-6 WASHER  2.00

ATV250- 13-7 CLUTCH OF ELECTRIC STARTER ASSY 97.30

ATV250- 13-8 STARTING MOTOR 346.60

ATV250- 13-9 CONNECTING BOARD OF STARTING MOTOR 22.88

ATV250- 13-10 SCREW 97602-06115 2.00

ATV250- 13-11 MAGNETO  457.30

ATV250- 13-11-1 STATOR COMP 208.20

ATV250- 13-11-2 ROTOR  ASSY 208.20

ATV250- 13-12 SCREW 97602-06215 2.00

ATV250- 13-13 SCREW 8*16 2.00

   

FIG. 14 INTAKE SYSTEM 



ATV250- 14-1 CARBURETOR SEAT 28.00

ATV250- 14-2 SCREW M6×16 2.00

ATV250- 14-3 SCREW M6×16-10.9 2.00

ATV250- 14-4 AIR FILTER ASSY 98.10

ATV250- 14-4-1 FILTER CORE UNIT 64.16

ATV250- 14-5 CARBURETOR 282.40

   

FIG. 15 EXHAUST system 

ATV250- 15-1 MUFFLER 364.32

ATV250- 15-1-1 EXHAUST PIPE UNIT 1 47.52

ATV250- 15-1-2 THERMAL PLATE UNIT OF EXHAUT PIPE 30.88

ATV250- 15-1-3 BOLT M6×10 2.00



ATV250- 15-1-4 SILENCER ASSY 273.44

ATV250- 15-1-5 EXHAUST PIPE WASHER  6.00

ATV250- 15-1-6 SCREW M6×20-10.9 7.84

ATV250- 15-1-7 SEAL RING OF EXHAUST PIPE  3.84

ATV250- 15-2 BOT M8×20 2.00

ATV250- 15-3 WASHER 8 2.00

ATV250- 15-4 WASHER 8 2.00

   

FIG. 16 FRAME, REAR SHOCK ABSORBER 

ATV250- 16-1 FRAME  784.64

ATV250- 16-2 CONNECTIO PLATE COMBINATION ON ENGINE 59.36

ATV250- 16-3 BOLT M8×16 2.00

ATV250- 16-4 BOLT M8×55 2.00

ATV250- 16-5 BOLT M8×65 2.00

ATV250- 16-6 BOLT M8×105 2.08

ATV250- 16-7 NUT M8 2.00

ATV250- 16-8 BUSH, SOLID 2.00

ATV250- 16-9 NIPPLE, GREASE 2.88

ATV250- 16-10 REAR SHOCK ABSORBER 126.08

ATV250- 16-11 BOLT M12×75 2.24

ATV250- 16-12 NUT M12 2.00

ATV250- 16-13 REAR SHOCK ABSORBER PIN 4.32

ATV250- 16-14 WASHER 12 2.00

ATV250- 16-15 SPLIT PIN 3.2×24 2.00

ATV250- 16-16 REAR SHOCK ABSORING RUBBER PAD UNIT 2.00

ATV250- 16-17 CABLE CLIP 3 2.88



ATV250- 16-18 CABLE CLIP 2 2.88

ATV250- 16-19 Fan bracket 33.44

ATV250- 16-20 Fan 204.00

   

FIG. 17 FRONT SUSPENSION SYSTEM 

ATV250- 17-1 FRONT LEFT WHEEL FORK WELD 166.40

ATV250- 17-1-1 RUBBER BUSHING 15.84

ATV250- 17-2 FRONT RIGHT WHEEL FORK WELD 166.40

ATV250- 17-3 BOLT M10×70 2.24

ATV250- 17-4 NUT M10 2.00

ATV250- 17-5 FRONT SHOCK ABSORBER 188.96

ATV250- 17-6 FRONT SHOCK ABSORBER NUT  5.92

ATV250- 17-7 CIRCLIP 32 2.00

ATV250- 17-8 FRONT RIGHT SEAT UNIT 95.04

ATV250- 17-9 FRONT LEFT SEAT UNIT 95.04

ATV250- 17-10 NUT M12×1.25 2.00

ATV250- 17-11 COTTER PIN 3.2×30 2.00

ATV250- 17-12 BOLT M12×50 2.00

ATV250- 17-13 NUT M12 2.00

ATV250- 17-14 DUST-PROOF COVER OF FRONT BALL JOINT 3.20

FIG. 18 FRONT WHEEL SYSTEM 



ATV250- 18-1 FRONT RIM 128.00

ATV250- 18-2 FRONT TIRE 120.00

ATV250- 18-3 AIR CHAIN MOUTH WITHOUT TUBE 4.32

ATV250- 18-4 FRONT BRAKE ASSY 416.20

ATV250- 18-4-1 FRONT BRAKE SHOE 32.00

ATV250- 18-4-2 SPRING 3.60

ATV250- 18-4-3 FRONT BRAKE OIL SEAL 51.68

ATV250- 18-5 WHEEL NUT OF FRONT AND REAR WHEELS 2.88

ATV250- 18-6 WASHER 14-140HV 2.00

ATV250- 18-7 NUT M14 2.00

ATV250- 18-8 COTTER PIN 3.2×26 2.00

ATV250- 18-9 AIRFLOW PIPE OF FRONT BRAKE 6.24

ATV250- 18-10 CLAMP  2.88

ATV250- 18-11 CLAMP  2.88

ATV250- 18-12 DUST-PROOF COVER OF FRONT AND REAR WHEELS 4.00

  

FIG. 19 STEERING VERTICAL POLE 



ATV250- 19-1 STEERING UPRIGHT COLUMN WELD 114.24

ATV250- 19-2 UPPER GRIPPER BLOCK OF STEERING BAR 8.16

ATV250- 19-3 LOWE GRIP SLIPER OF STEERING BAR 4.16

ATV250- 19-4 BOLT  2.00

ATV250- 19-5 BOLT 2.00

ATV250- 19-6 GRIP SLIPPER OF STEERING UPRIGHT COLUMN 9.60

ATV250- 19-7 SEALING RIGHT 3.52

ATV250- 19-8 WIRE CLIP UNIT 9.60

ATV250- 19-9 BOLT  2.00

ATV250- 19-10 LOCKING SHIM 2.00

ATV250- 19-11 BUSHING 2.00

ATV250- 19-12 WASHER 10 2.00

ATV250- 19-13 NUT M10 2.00

ATV250- 19-14 COTTER PIN 2.00

ATV250- 19-15 STEERING TENSION ROD ASSY  107.20

ATV250- 19-15-1 Tire rod 4.80

ATV250- 19-15-2 STEERING TENSION ROD (in) 40.48

ATV250- 19-15-3 STEERING TENSION ROD (out) 40.48

ATV250- 19-15-4 NUT M6×1.25 2.00

ATV250- 19-15-5 COTTER PIN3.2×24 2.00

   

FIG. 20 STEERING BAR OPERATION SYSTEM 



ATV250- 20-1 STEERING BAR TUBE 38.08

ATV250- 20-2 LEFT HANDLE BAR 9.60

ATV250- 20-3 THROTTLE CABLE 24.40

ATV250- 20-4 REAR BRAKE CABLE 23.86

ATV250- 20-5 THROTTLE LEVER ASSY 56.96

ATV250- 20-6 FRONT BRAKE CABLE ASSY 44.00

ATV250- 20-7 MAIN SWITCH COVER 21.16

ATV250- 20-7-2 DIGITAL DASH 314.00

ATV250- 20-8 SCREW M6×16 2.00

ATV250- 20-9  13.60

  

ATV250- FIG. 21 OPERATION HANDLE BAR 



ATV250- 21-1 LEFT HANDLE BAR ASSY 25.12

ATV250- 21-2 LEFT LEVER ASSY 26.72

ATV250- 21-3 RIGHT LEVER ASSY 26.72

ATV250- 21-3-1 BRAKE SWITCH 9.40

ATV250- 21-4 HANDLE BAR BAND 2.00

   

FIG. 22 REAR WHEEL FORK ASSY 

ATV250- 22-1 REAR WHEEL FORK UNIT 320.96



ATV250- 22-1-1 REAR ARM CONNECTION BOLT(LEFT) 3.52

ATV250- 22-1-2 REAR ARM CONNECTION BOLT(RIGHT) 3.52

ATV250- 22-1-3 REAR ARM NUT M22(RIGHT) 2.00

ATV250- 22-1-4 REAR ARM DUST-PROOF COVER 6.16

ATV250- 22-1-5 REAR ARM shaft bush 6.16

ATV250- 22-1-6 REAR ARM Connection bearing 30203 41.92

ATV250- 22-1-7 REAR ARM Connection oil seal25*40*7 8.16

ATV250- 22-2 REAR WHEEL AXLE SLEEVE 320.96

ATV250- 22-2-1 OIL SEAL 2.00

ATV250- 22-2-2 BEARING 6206-2RS 14.00

ATV250- 22-3 BOLT M12×25 2.00

ATV250- 22-4 NUT M12 2.00

ATV250- 22-5 DRIVING AXLE CLAMP UNIT(FRONT) 2.00

ATV250- 22-6 TRANSMISSION CASE PROTECTIVE COVER 40.48

ATV250- 22-7 BUFLEG PAD OF LOWER COVER OF GEAR BOX 2.00

ATV250- 22-8 BOLT M8×12 2.00

ATV250- 22-9 BOLT M10×1.25×25 2.00

ATV250- 22-10 DUST COVER 13.44

  

FIG. 23 REAR DRIVING GEAR BOX ASSY 

ATV250- 23-1 REAR DRIVING GEAR ASSY 912.00

ATV250- 23-1-1 DRIVING GEAR  BOX  BODY 463.68

ATV250- 23-1-2 AIR-DRAINING JOINT 202.24

ATV250- 23-1-3 O-RING 85×3.55G 2.00

ATV250- 23-1-4 NUT M10×1.25 2.00

ATV250- 23-1-5 Oil seal 53.1*8.3 5.92

ATV250- 23-1-6 O-ring 58*2 1.28



ATV250- 23-1-7 Rear case ring 41.92

ATV250- 23-1-8 shaft gasket 36.64

ATV250- 23-1-9 bearing 6305 9.12

ATV250- 23-1-10 Adjust gasket 4.00

ATV250- 23-1-11 rear case driving gear 201.92

ATV250- 23-1-12 Roll bearing 64.16

ATV250- 23-1-13 discharge oil bolt 4.00

ATV250- 23-1-14 oil seal 63.1*8.5 7.84

ATV250- 23-1-15 charge oil bolt 3.20

ATV250- 23-1-16 oil seal 68.1*9 9.12

ATV250- 23-1-17 Roll bearing 556720 88.96

ATV250- 23-1-18 oil gasket 5.92

ATV250- 23-1-19 basin gear 247.36

ATV250- 23-1-20 Adjust gasket 4.16

ATV250- 23-1-21 bearing16013 53.60

ATV250- 23-1-22 oil seal 85*8.5 9.92

ATV250- 23-1-23 O-ring 150*3.10 1.92

ATV250- 23-2 DRIVING AXLE 71.36

ATV250- 23-3 CIRCLIP 21 2.00

ATV250- 23-4 GEAR BOX AIR -DRAIN 6.24

ATV250- 23-5 BRAKE AIR-DRAIN CLAMP 2.88

  

FIG. 24 Rear Axle  

ATV250- 24-1 REAR RIM UNIT  118.00

ATV250- 24-2 REAR TIRE 120.00

ATV250- 24-3 REAR WHEEL CONNECTING PLATE ASSY 59.36

ATV250- 24-4 REAR BRAKE ASSY 215.50

ATV250- 24-4-1 rear brake drum 130.08

ATV250- 24-4-2 rear brake shoe 36.00



ATV250- 24-4-3 spring 3.00

ATV250- 24-4-4 rear brake oil seal 32.30

ATV250- 24-5 REAR WHEEL AXLE  178.30

ATV250- 24-6 WASHER 16 2.00

ATV250- 24-7 REAR WHEEL AXLE NUT M16 2.00

ATV250- 24-8 COTTER PIN 3.2×30 2.00

ATV250- 24-9 AIR FLOW PIPE OF REAR BRAKE 6.24

ATV250- 24-10 Rear axes dust washer 2.72

ATV250- 24-11 O-ring  3.00

  

FIG. 25  KICK STARTING OPERATION 

ATV250- 25-1 BRACKET WELD 89.20

ATV250- 25-2 BOLT M10×22 2.00

ATV250- 25-3 STAND WELD (LEFT) 33.28

ATV250- 25-4 BOLT M8×16 2.00

ATV250- 25-5 NUT M8 2.00

ATV250- 25-6 STAND WELD (RIGHT) 33.28

ATV250- 25-7 REAR BRAKE PEDAL ASSY 56.96

ATV250- 25-8 REED BRAKE TENSION ROD ASSY 12.00

ATV250- 25-9 WASHER 2.00

ATV250- 25-10 COTTER PIN  2.00

ATV250- 25-11 rear brake pedal circle spring 5.12

   

FIG. 26  FUEL TANK, FUEL COCK 



ATV250- 26-1 FUEL TANK BODY 209.28

ATV250- 26-1-1 FUEL CAP 12.32

ATV250- 26-1-2 HOSE 5270-O5×15 (500mm) 8.48

ATV250- 26-1-3 FUEL SWITCH 20.96

ATV250- 26-1-4 Screw M6×16 2.00

ATV250- 26-1-5 RUBBER BUSH OF FUEL TANK 4.00

ATV250- 26-1-6 RUBBER BUSH OF FUEL TANK 4.00

ATV250- 26-2 INSTLLING BUSHING OF UPPE RFUEL TANK LOVER 5.44

ATV250- 26-3 BOLT  2.00

ATV250- 26-4 INSTALLING BUSHING OF FUEL TANK 2.88

ATV250- 26-5 BOLT  2.00

ATV250- 26-6 FUEL INTAKE PIPE 5.92

ATV250- 26-7 STEEL WIRE CLASP 2.00

ATV250- 26-8 SUPPORTING DAMPER OF AIRFLOWE PIPE 2.40

ATV250- 26-9 FUEL FILTER 5.00

  

FIG. 27 FRONT FENDER 



ATV250- 27-1 FRONT FENDER 153.28

ATV250- 27-2 LEFT FRONT FENDER FLAP 22.72

ATV250- 27-3 RIGHT FRONT FENDER FLAP 22.72

ATV250- 27-4 R. PROTECTING PLATE 19.84

ATV250- 27-5 L. PROTECTING PLATE 19.84

ATV250- 27-6 R. gasoline tank plate 30.88

ATV250- 27-7 L. gasoline tank plate 30.88

ATV250- 27-8 HEADLIGHT COVER 46.08

ATV250- 27-9 UPPER COVER OF FUEL TANK 44.64

ATV250- 27-10 PAN HEAD SCREW  2.00

ATV250- 27-11 PLASTIC EXPANSION SCREW ASSY 2.00

ATV250- 27-12 FRONT FENDER SUPPORTING ROD 23.84

ATV250- 27-13 BOLT M8×16 2.00

ATV250- 27-14 HEADLIGHT ASSY 37.44

ATV250- 27-14-1 BULB 12V30W 7.20

ATV250- 27-15 SCREW 5×12 2.00

  

FIG. 28  REAR FENDER, TOOL KIT 



ATV250- 28-1 REAR FENDER 198.08

ATV250- 28-2 LEFT PEDAL 17.44

ATV250- 28-3 RIGH PEDAL 18.24

ATV250- 28-4 L. PROTECTING PLATE 16.00

ATV250- 28-5 R. PROTECTING PLATE 16.00

ATV250- 28-6 R. RR. PROTECTING PLATE 20.16

ATV250- 28-7 L. RR. PROTECTING PLATE 20.16

ATV250- 28-8 TOOL KIT UNIT 49.92

ATV250- 28-9 TOOL KIT CATCH 3.52

ATV250- 28-10 SHOCK PROOF PAD 2.00

ATV250- 28-11 PAN HEAD SCREW  2.00

ATV250- 28-12 NUT M6 2.00

ATV250- 28-13 TOOLBOX COVER 27.68

  

FIG. 29 SEAT 



ATV250- 29-1 SEAT  178.40

   

FIG. 30  FRONT & REAR GUARD BRACKET 

ATV250- 30-1 FENDER-GUARD 137.92

ATV250- 30-2 BOLT M8×16 2.00

ATV250- 30-3 NUT M8 2.00

ATV250- 30-4 FRONT LUGGAGE CARRIER 122.00

ATV250- 30-5 REAR LUGGAGE CARRIER 135.52

ATV250- 30-6 FRONT SAFEGUARD 30.88

   

FIG. 31 TAILLIGHT ASSY 



ATV250- 31-1 TAILLIGHT ASSY 38.68

ATV250- 31-2 BULB 7.00

   

FIG. 32 ELECTRIC SYSTEM 

ATV250- 32-1 CDI UNIT 68.00



ATV250- 32-2 RECTIFIER / REGULATOR 33.28

ATV250- 32-3 BOLT M6×25 2.00

ATV250- 32-4 SPRING WASHER 6 2.00

ATV250- 32-5 START RELAY 23.84

ATV250- 32-5-1 FUSE 10A 2.00

ATV250- 32-6 SHUTDOWN RELAY 28.64

ATV250- HIGH PRESSURE COIL ASSY 42.00

ATV250-
32-7 

PROTECTING CAP 3.84

ATV250- 32-8 BOLT UNIT M5×16 1.00

ATV250- 32-9 REVERSE SWITCH 7.68

ATV250- 32-10 NEUTRAL SWITCH 5.28

ATV250- 32-11 BATTERY ASSY 96.00

ATV250- 32-12 PRESSURE BLOCK OF BATTERY 6.08

ATV250- 32-13 FLANGE BOLT M6×20 2.00

ATV250- 32-14 BUFFER PAD OF BATTERY PRESSURE BLOCK 2.00

ATV250- 32-15 EARTH WIRE COMP 8.48

ATV250- 32-16 BATTERY POSITIVE LEAD 9.76

ATV250- 32-17 MAIN SWITCH LOCK 32.00

ATV250- 32-18 NEUTRAL INDICATOR ASSY 4.64

ATV250- 32-18-1 BULB 12V3W 7.00

ATV250- 32-19 REVERSE INDICATOR ASSY 7.00

ATV250- 32-20 HIGH BEAM INDICATOR ASSY 7.00

ATV250- 32-21 CABLE CLIP 3 2.88

ATV250- 32-22 CABLE BAND 2.00

ATV250- 32-23 HANDLE BAR BAND 2.00

ATV250- 32-24 CABLE 52.32

ATV250- 32-25  40.80

  


